PARTS LIST

. MODEL 17
HOMELITE CHAIN SAW

Gasoline-Engine-Driven

HOMELITE

a division of Textron Inc.
PORT CHESTER; N. Y.




RECOIL STARTER PARTS

IT% SAW MODEL 17

< \Q, %nrs LIST FOR FIGURE 1

e e n.:ﬁ}.d X o Nomenclature lt-::ri-ed
1 AA-73234-] @h——pu”ey 1 20 71470-A SPRING—recoil A
2 55898 —nyll:m f. 1 21 71603 COVER—spring housing .......coccomvmusesninsnanins 1
3 71149-B e i AA-55211 BALL DRIVE i it
4 55369-A INSE! N\ ; : 1 Composed of
5 80475 scnst; % fil. hd. 4 22 55054-A PLATE—ball drive 1
6 83004 WASHER—£6 lock el 23 55217 BALL 23
7 AA-55223-A  PULLEY (with pin) : 1 24 55218 SLEEVEE Baaring it aiisiins 2
8 71588 SHIM—plastic ... ............ .as req'd. 25 80588 SCREW—5-40 x 5/16 flat hd. 3
° 8117 NUT—5/16-24 hex jom 1 AA-55212-1 RATCHET and HUB 1
10 83002 WASHER—5/16 lock .......... 1 Composed of
1 84067 WASHER—5/16 flat alum. ... Ll 26 55007 BETAINER ..l s idinemss 1
12 55276 WASHER—thrust ..o, . 2 A-55342 HUB and SCREW .oovoooooooooeeeeeeeeeereennn 1
13 80577 SCREW—8-32 x 3 pan hd. ... 7 Composed of
14 55015-8 SHIELD—cylinder 1 27 . HUB 1
15 32814 PLUG—DBUMON ..ot eessenenaes 1 28 72295.A SCREW—hub 1
L AASI208  SHROUD—air ol AA-55213 RATCHET and BEARING 1
17 80579 SCREW—10-32 x 3% pan hd. ..o 6 c it
18 80576 SCREW—10-32 x 9/16 pan hd. .o 1 B i
19 A-55220-A  SCREEN and BRACKET ... .. ) 22 23272 SEAL—garlock

Conpocad o 30 55215 BEARING—needle ...
AA-55222.A BRACKET and BUSHING 1 3 55214 FELT

s SCREEM—air
85061 RIVET—tubular ...

1 32 A-55348 RATCHET (includes washer) ...
1 =552 WASHER—formica ............cocovvieeneeiiiivanninn

* Not supplied separately

3 e BT



IGNITION AND GOVERNOR PARTS

FIGURE 2
4 >
— ———
HOMELITE CHAIN SAW MODEL 17
PARJF5 LIST FOR FIGURE 2
lﬁ’:_' ';,f: : Nomenclature R “'::I'" d I'.'f:" ';fe"_' Nomenclature R .::I'" d

1 55404 1 18 55159-B SPRING—GOVEINOr  ..ouvvceriiecicsirassnsssnisninses 1
2 30270 2 19 75078 KEY—rotor ... 1

83046 2 A-55406 PLATE—back 1
3 55403 1 Composed of
4 55409 SLEEVE—insulating .....coovvovireinnes 1 20 55204 BEARING 1P 1
5 55408 LEAD—ground 1 21 71597 SEAL—garlock R e 2

AA-72094.A SWITCH—"On-Off" ... 1 22 L PLATE ........... 1

Composed of 23 55411 SCREW—6-32 x 5/16 (with washer) .... 2
& 2 SWITCH (with ground screw) ... 1 24 55412 WASHER—contact plate
7 55879 PLATE (on-off) 1 25 30268 WASHER—spring
8 72084-A1 NUT 1 26 72484 WASHER—fixed contact plate screw ........... 1
¢ 55407 LEAD—high tension 1 A-55402 POINTS (set) ... = 1
10 A-55373 TERMINAL (sparky) 1 Composed of
" 60929 GROMMET ... -1 7 = PLATE—fixed contact ........cccovvmnmmmrumsnnnnsnnncnns 1
':; :2::? Zf:;\:—é-SZ x 5016 flat hd. ..o : 28 i BREAKER ARM 1
—iAner ......
14 80575 SCREW—8.32 x % pan hd. v 1 29 28003 WASHER—-breuker OEM o iviiesmviaiusanmsnsrim snavrens 1
15 55161 CLAMP=SGRIEE oo icosiiioriiis 1 30 28008 LOCK—SPring ...ccvminrermsmsnrasssnsnsisnssssnasissnsase 1
16 A-55854 GOVERNOR ASSEMBLY ...........cc.ccoooimmmmmmmmmmnins 1 3 30267 WICK—felt -
Includas 32 30261 SCREW—8-32 x 5/16 (with washer) ........... 1

B4066 WASHER—governor arm burr .........cccoounne 1 33 55399 CONDENSER 1

17 55735 ROD —QOYEINOF  ...iccooriririvissnsssasssnsssssssnssans 1 34 80576 SCREW—10-32 x 0;16 pan hd. ... 6

* Not supplied seporately

oM ENITE



FUEL TANK

FIGURE 3

TO PUMP INLET

-] -~
m:g?t
C) P LIST FOR FIGURE 3
\ % \

Index Part Ne. Index Part Neo.
No. No. A& Nomenc Required Mo. No. Nomenclature Required
1 1A-55531 F] 1 18 72107-A SLEEVE—flexible . 1

n 19 AA-T2475 FITTING—fuel outlet ...ococennne 1
2 55530 v 2 20 80451 SCREW—6-32 x 3 flat head 3
=] 155066- AP— 1 21 55738 VALYE—shut-off 1
4 180571 SCREW—6-32 x 3 pan hd. .. 2 22 A-55801 LINE—fuel . 1
5 A-55305 CAP—fuel ......cocciiciiiiiinnninnasansesssssnssannsunsnsannes 1 23 AA-55167 CAP—acil supply line ..ociiiiiniisnniisenns 1
Includes 24 55107 A ST L st sansinnsns smsssanvene it e 1
6 72173 GASKEY' st inrariabasnes - saae 1 25 55288-A SPRING—valve 1
7 A-55301-A VALYE—relief 1 26 25527 BALL—check ........ 1
8 83083 WASHER—Iock ... . 3 7 55109-A SEAT—check valve ... 1
9 80592 SCREW—3-48 x % rd, hd. ....iiiiiinns 3 28 55110 {1 4 2 [ —— 1
10 A-55709 FUEL TANK (includes air filter and cop) ........ 1 29 55133-A SLEEYE—Rexible ii...iaiiiimiassms 1
55857 DECAL—starting instructions 1 30 AA.55259.A PICK-UP—ail . 1
55249 DECAL—Homelite ...c.oocmricciriins 1 N 71762 SPRING—plunger .. 1
11; 2‘;":‘2; A fc'i’:'swfla‘32 x % spin lock .. “ 12 A-74406 PLUNGER TUBE (includes 74388 "O" Ring) ... 1
. R P SOy

""""""""""""""" a3 1764 PLUNGER—button ... it 8
13 AA-55191 LINE—oil ......... 1 24 4 R : GEY iy i q

14 A-55824 R bt i T oveeteomnanans 1 72971- GASKET—air elbow ..... ey
15 72174 GASKET—outlet fitting 1 35 80572 SCREW—10-32 x % spin-lock ...ooniininnne 2
16 74374 FILTER—felt 1 36 80638 SCREW—10-32 x 1% spin-lock ..cocviiiiiicinns 2
74380 SNAP RING (filler retainer) 1 37 55019-2 ADAPTER—air filter .. 1
17 A-T4375 BODY—fuel strainer with filter 1 38 55059 GASKET: dapt 1

* Mot Supplied Separately
+ Parl of A-55709 Fuel Tank

7 [ IEL e



PISTOL GRIP AND THROTTLE ASSEMBLY

ElI HAIN SAW MODEL 17

C) %PARTS LIST FOR FIGURE 4

Re:::i}ed h;‘ldl:' Pl'?er.* Nomenclature Re:::;'ed
., spin-lock ... 5 15 81013 MNUT—Y%-20 hex ... s 2
2 55103 PLATE—bumper .............. e R L T 1 16 AA-55281 GRIP—pistol .. . L — o 1
3 A-55518 HANDLE—wrap-aground (17] oo 1 17 A-55737 ROD—throttle g = e 1
AA-55119 HANDLE—flush-cut [17A) i 1 Includes
4 31734 ELBOW-—connector 1 55045-A SPRING Sramey Moy cepvsnimgierasy]
5 31733-1 ADAPTER—straight 1 18 AA-55207 TRIGGER ... : P —. 1
C AA-55191  LINE—chain oil ! 19 AA.55228  COVER—GAP -.oovuvemeneriraissimssrmisissssssiississssisoss |
7 83003 WASHER—%, lock : 2 Includes
8 80087 SCREW—%y-18 x 1% hex he. 2 AA-55282 (oo T T s 1
28097 PLUG—pipe, V& ; .t 1 Tl
oo aeClolamwee o n gm e ,
21 80560 SCREW—8-32 x '3 pon hd. 7
Includes
n 27464 STUD B 2 22 55104 SHIELD—carburetor 1
12 80583 SCREW—10-32 x % pan hd. . 3 23 55116 GASKET—reed valve adopter ... 1
13 55553 GASKET—carburetor 1 24 55145 CLAMP—handle 1
14 83009 WASHER—y lock .. 2 25 55146 CUSHION—handle 1




FIGURE 5

CARBURETOR PARTS

3

10
— — bt
O\Q
:‘ s\%s LIST FOR FIGURE 5
9 0O
- AN -
Index Part No. Ind. Part No.
No. No. an:h-ed No.. No. Nomenclature Required
A-55786 1 16 155747 LEVER—inlet control ....... 1
17 155759 SPRING—control lever .. 1
1 1‘?1519V 1 18 tA-55762 SCREW—pinion ... 1
2 73272 o 1 19 30818 PLUG 1
3 A-55769 BODY—service 1 20 28091 PLUG—drain 1
4 73086 CLIP—throttle shaft 1 21 A-55766 LEVER—choke 1
5 83000 WASHER—lock #8 ... 1 22 55734 LEVER—throttle stop ... 1
& 73088 SCREW—8-32 x %, fat hd. ... 1 23 171522 WASHER—lock #4 1
7 A-55819 SHAFT—throftle .........cccconiiviiininns 1 24 171521 SCREW—4.36 x VY rd. hd. ... 1
8 72812 BUSHING—throtlle shaft ... 2 25 t+A-55760 DIAPHRAGM—Main ..o 1
9 tA-55768 SCREW-—main adjustment (high speed) ... 1 26 55754 GASKET—Main Diophragm ... 1
Includes 27 55749 COVER—Main Diaphragm ... 1
55764 o T 1T OO | 28 55881 GASKET—fuel pump oo
10 28049 SCREW-—choke shulte 1 29 155753 DIAPHRAGM—Pump ... 1
1 73263 SHUTTER—choke e ) 10 e BB i )
12 1A-55767 SCIRE\I'Vd—ndle adjustment (low speed) ... 1 3 55316 SCREW and WASHER ..ot &
ncludes
55764 O™aIG oo » 32 155752 SCREEN—fuel strainer :
13 +28064 SPRING—idle siop screw ........... o 33 55751 GASKET—Pump Cover ...
14 71509 SCREW-—idle stop (speed control) . ... 1 34 55750 COVER—pump 1
15 tA-55761 INLET NEEDLE and SEAT ..o | 35 55756 SCREW—refaining ...ooo.cooommscwsioniiiiiiinninns 1
Includes 36 55837 REPAIR PARTS KIT . ... 1
55344 GASKET—inlet seat ......ccocovvivccccrices 1 37 155836 GASKET SET .....ccooivvvmmmmrmrnnnnrinecnnenss Ao i |
t Included in 55837 Repair Parts Kil
e M ennG



12

&

ENGINE PARTS

% PARTS LIST FOR FIGURE 6

Index

@ N O AW =

Ao —-0w

15
16
17
18

Part

81109
55089-1
80574
80630
55090-8
55295-A
55199
55000-B
25038
71530
B1065-2
83009
55050-A
A-55598

55871
55606
55056-D
71597
55048

NUT—10-32
DAMPER—heat
SCREW—10-32 x 1% rd. hd. ...
SCREW—6-32 x Y spin-lock ..........
CAP—exhaust 2
RETAINER—muffler elamenl
ELEMENT—muffler
CYLINDER

GASKET—(Inciuded with !purk plug) ...

SPARK PI.U_G—Chumpron HO-8A
NUT—14-28 hex
WASHER—1Y; lock
GASKET—cylinder
CRANKCASE
Includes
STUD—cylinder ............
STUD—guide bar Uung]

5TUD—guide bar (short) ,.........

SEAL—garlock ...
GASKET—crankcase seulmg

aﬂ:‘uired l:ld:.l :lonr.' Nomenclature quNI.:;ed
1 20 55047 RING—retaining (main bearing) ... 1
1 21 55193 BEARING—main ... 1
1 22 83061 WASHER—Iock, spec. thin. 2
4 23 19238-A SCREW—main bearing retaining ... 2
]T 24 55008-B CRANKSHAFT 1
. 25 55038 RING—piston i R
: 26 AA55279  PISTEN Gnd PIN woorsmsmmmimss
1 Includes
1 27 55095 RING—piston pin retaining ... 2
4 28 AK55195  ICONMECTING ROD: svuansimmmmasag 1l
Includes

1 29 55196 BEARING—piston Pin ..o,
! 30 80541 SCREW—8-32 x % allen cap ...

31 . ol 4 el S R
f 32 AA-55280  ROLLERS (S&1) oo
1 Composed of
2 B ROLLER—needle (see insert)
1 33 55049 GASKET—back plate ..................

* Mot supplied separately




GEAR CASE AND SPROCKET PARTS

Part Part No.
No. N No. Nomenclature Required

81 24 f .. 55024 SPACER—bearing

ssoaiV clutch = 55025 SHOULDER—bearing

55126 i 20 72040 BEARING—ball

A:Soedd CLUTCH. ot 1 21 28922 RING—retaining ... 1
. — ::::::3’“’ of . 22 AA:55068:2 DRIVENLOEAR it 1
5 55075 SPIDER 1 23 55005-C SHAFT—sprocket . s ¥
3 P s i 24 80651 SCREW—12-28 x % flat hd., socket . 4
7 55225 KEY—clutch 2 25 55053-A GASKET—georcose cover oo 1
8 55034 WASHER—IRIUSE  ..ocooviinecinieneseesinsserssenseessenies 2 AA-55226-1 COVER—QeOr COSe ...t 1
9 AA-55086 CLUTCH DRUM (and drive gear) ... 1 Composed of
10 55035 BEARING—drive gear 1 26 . COVER 1
1 55602 WASHER—sprocket (outer) ........covniiinnnns 1 27 55140-A PLUG—oil filler . 1
12 55101-A SPROCKET 1 28 55100 1
1 Asen2d EEN="eprocksl 2 29 55099 WINDOW—plastic 1
14 55601 WASHER—sprocket (inner) .........ccoiinnnnns 1 o
15 55586 SPACER—sprocket 1 30 55098 PLATEWindtre !
16 .. CRANKCASE 1 3 80571 SCREW—6-32 x % pan hd. ..oooivecineciens 3
17 55184 BEARING—ball v 1 32 80572 SCREW—10-32 x % pan hd. ..o 9

* Mot Supplied Separately
** A-55598—for breakdown see figure 7 Engine Parts

A1V 572



JATY FAKLDD

i ||||

f i ff'l
i “.”, I|I|.||h||| l
If IIII;IIIII IIJII ; |'=:|I I|:I[:||| |II|||IIlI |'|| |||I ||| i /

i IIIIIIII

a, 'M I

e
L) il '|||rjlr- 'I

STRAIGHT BLADE ASSEMBLY

16 FIGU !
- =
0\06 < >
@\lm SAW MODEL 17
E@‘S LIST FOR FIGURE 8
l?‘tx Tn".r.* hqulud I'l?o" “" Nemenclature lo:ﬁi'od
1 A-55338 5 55552 PIN—guide bar adjusti 1
AA-73338 AIN—F10 wi 6 80617 SCREW—%,-18 x 2 mund hd ................ 1
A-55319 20” CHMN—«#ID with kit 7 81123 NUT—hex lock 1
*AA-73340 23" CHAIN—#10 with kit 8 83018 WASHER—IOCK  ooovvevcercvinessnsnisenseesissssesenesnes 2
**AA-73342 28" CHAIN—E10 with kit 9 81089 NUT—3%-16 hex 2
AA-73344 33" CHAIN—#10 with kit 10 55291-A OlL—gear (pint can SAE- 901 ..................... 1
AA-73346 38" CHAIN—#10 with kit 1 22808 WRENCH—combingtion .......ccccovvarsimnnonees 2
2 A-55333 14" BAR—track hardened . AA-73314 KIT—chain repair ... 1
A-55255 18" BAR—track hardened .|

A-55331 20" BAR—track hardened . Compoted. of
PP S RAR Aok bk 12 72959 L {1{ 3 (R U ————— 4
A-55257 28" BAR—Irack hardened . 13 72960 LINK—connecting [plain) .........ccooeieiinnns 2
55320.1 18” BAR—extra hard tip 063 ... 1 14 72963 CUTTER—right .o 1
iy 23" BAR—extra hord fip 15 AA-72961 LINK—connecling tw/rrve!s) ..... 2
55330.1 28" BAR—extra hard fip . 16 73383 LINK—drive ..cooocvvniosisiesseessenseecnssssenes 1
55335.1 33” BAR—exira hord tip 17 72964 CUTTER=<Wfl. cociiicimicssmbiviiamtniiiin 1
55336-1 38” BAR—extra hard fip . B A-55379 CLEARING ATTACHMENT ..o, 1

3 55128 SHIM it vimsssvissmaisns s Composed of
A-55591 ADJUSTING PLATE ....oooivririnreecrironnenienrns 18 A-55435 GUIDE—<learing 1
Composed of 19 80604 SCREW—hex hd. %424 x 3/4 2
4 55551-B PLATE—odjusting  .......covniniicniiiiinns 1 20 73820 SPUR—pIuNging .....cccoooviiiiiiiiiciiiiiiinnns 1

* Also fits 14" bow attachment

. o R e Gt et i e D IMEN TG




PLUNGE CUT BOW ATTACHMENTS

a
13 iyl "Im
18
‘-4-I
O\Q
% N
Q E RTS LIST FOR FIGURE 9
Ind P V Y Ne. Index Port No.
N;l ',;":l Nomenclature Ihql:;red 'l'ﬂo- l?n. Nomenclature quuﬁrtd
A-55487 KiT—bow mounting ........cccemmmcmremmencimunnne 1 10 84056 WASHER—Hs Ral ...ccoovviceiiiciiiiinisiiiiiee. 1
Composed of n 80617 SCREW—%,-18 x 2 rd. hd. ............. 1
. 36 e | 12 80590 .  SCREW—%¢18 x % pan hd. .o
Q- UARD—chai
& L] S Sl : 13 81112 NUT—54-24 hex 106K o.oovveerminrciieremsrecens &
3 84001 WASHER—3 flat 2
14 80546 SCREW- 8024 x 1V icicinaanzinage
4 80559 SCREW—34,-24 x 1% hex hd. .o 2
1 4 PUR— i
5 55297 GUARD—chain 1 3 1278 SEUR #lvaging 2
6 80593-1 SCREW—%,-18 x % pan hd: v 2 16 A-73739 14" GUIDE—chain (extra hard track) ... 1
" -
A-55488 PLATE—bow MOUnting ..ooooorv.eoeoooeoonoroeosro 1 A-73740 18" GUIDE—chain (extra hard track) ... 1
Coimpossdof AA-73235  HELPER'S END (18” bow only) .o |
55248 PLATE—mounting .......ccccciniiiiniiininnns | Composed of
8 55253 PLATE—adjusting .......coooovvvivviiiniiiinias. 1 72827 GUARD B ovrereurs vemrsrsnansimaviionsesor it sone o]
9 81123 NUET=hmRe TOER: o cmiitvesmasimarnigaraivas: 1 72226 HANDLE (same as index #1) .o 1

"u YYIEL e



GENERATORS : CHAIN SAWS

Alternating or Direct Current Gasoline-Engine-Driven
Gasoline-Engine-Driven 3Y*HPste 7 HP
Sizes: 1000 te 5000 watts Straight Blade and Bows
Voltages: 6 to 220 volts Brushcutters
Frequencies: 50 to 400 cycles Clearing Attachments

PUMPS

BLOWERS Diaphragm
Gaseline-Engine-Driven Self-Priming Centrifugal
Capacities: 1500 CFM Gasoline-Engine-Driven

Sizes: 147, 27, 3"
Capacities: 5,500 to 15,000 gph

HOMELITE

a division of Textron Inc.
PORT CHESTER, N. Y., U.S.A.

PART NO. 22836-A

! i [TLithe in US.A.
10M-12-56 T4 | _Brownie Press



